Spare parts list for after market. SHIMANO®

SHIMANO NEXAVE Top Swing Front Derailleur

FD-C505 SPCM 3

v ITEM SHIMANO
QTY [ 'No. CODE NO. DESCRIPTION

1 Y-5J2 98010 FD Assembly

Y-5H3 98030 Cable Fixing Bolt Unit (M5 x 10.5)

Y-5J2 98020 Stroke Adjust Screw (M4 x 15) & Plate

Y-583 71010 Chain Guide Fixing Screw (M4 x 4)

Y-5J2 0A000 | Spacer

Y-5J2 98030 Cable Guide Bolt w/Rubber Boot

Y-5J2 88000 Setting Tool

Y-5J2 98040 Rotating Body Unit

Y-5J2 98050 Cable Fixing Bolt (M5 x 10.5) & Plate

—
O|O(|N|O(OBA|WIN

Y-5J2 84000 Body Cap

11 Y-5J2 98060 Inner Bush & O-Ring A

12 Y-5J2 83000 Cable Guide

IL/FD Printed in Japan 0310-2295



